SCB cr

Sugarcane Subsoiler Baldan - Remote Control

>> BALDAN







>> BALDAN Parts Catalog

" Index
SCB-CR 5 SNANKS ......coveveveeerersrsisisiessisssssstsssisssssssssstsssssssssssssssssssssssssssssssssesssssssssssssssses 4
TADIE SCB-CR 5 SAANKS ....evevveveieveerrrsisisisisssssisisisessssssssssssssesssssssssssssssssssssssssssssseses 5
SCB-CR 7 SAANKS ......coveveveerrrsrsrsisiesssissssssisssissssssssssssssssssssssssssssssssssssssssssssesssssssssssssssses 6
TADIE SCB-CR 7 SAANKS ....evevveveieveerrreisisisiessssisesisssssssssssssssssssesssssssssssssssssssssassssssssseses 7
COMPIELE HItCh DIGWDAL .........oveeeveeererereeeeceeteeeveeiveiesestssesesessssesessssessssesesasesssesesnans 8
Complete Alongated Hitch Drawbar (OpCional) .............ceeeeeeeeeeeeeeeeeeereiesveieereenennns 8
CULEING DISC ROW.....voeeeveiecieeiesiesiesestsstsstsstssssstssssssssssstssssssssssssssssassssssssssssansasssssssnsenes 9
HUD Of CULEING DISC ROW ......eveveeveveeeeeereeetereteesiesesesesseesesssssssssessssasessssesessssesssassssasesens 10
Regulator of Alongated HitCh DIGWDAF ..............ccceeeeeevreeeieeeieereiecreseiesvesivesesseseseinas 10
WHREEI SAGSt ...ttt et sr st s s s s as st e st e s s e s s esessasesnanas 11
Complete SUDSOIET SNANK .............c.coeeveeeeeeeceereeeeeeceeeseeeeeete e see e ssste e v ss s seseanans 12
HYAPQUIIC CYNNAEE ...ttt re ettt n e sesns 13
ComMPlete LEVEIING ROMEE ..............cceeeeeeeeeeeeeereeeeeeseeeieeeteeete e svese s esssesesasesesasessann 14
Ol BEAIING «..v.veevveeevereeeververeirsteiesetesetesssssesasesessssesssesessasessssasessasessssasessasesessasessasasanen 14
G =10 Y= 21=10 4 o [ SRS 15
SEICKEI'S c.vevevtrieieiesietetststees st ts st s st ss st s s sttt s ss s s sssststsssssssssssssesessssasanssnss 16

SCB04322A (Revised: 2022/07) n



Parts Catalog >> BALDAN

« SCB-CR 5 Shanks

12 13 12 43

*|tems 1and 84 - See page 8
* [tem 2 - See page 9
*Item 4 - See page 11
*|tem 5 - See page 12
* [tems 6 and 7 - See page 13
*|tem 8 - See page 14
*|tem 85 - See page 10

SCB04322A “




>> BALDAN

 Table SCB-CR 5 Shanks

Parts Catalog

43 | 6020310080-1

French Head Bolt 1/4" X 1" 20F Unc1A Gr2 Rt

E Code Product description = E Code Product description =
*1 1 5084010354-1 | Hitch Drawbar 1 || 44 |6020310839-0 | Self-Locking Nut With Nylon 1/4" 20F Unc Gr5 Ch.7/16" H.8,00Mm 2
*2 | 5124010304-8 | Coulter Disc 26" Without Distributor 5 || 45 6020310596-0 | French Head Pin @#1”X 90mm 4
3 15232012300-3 | Wheel Shaft 2 || 46 160203105919 | Round Head Pin 30,53 X 98Mm 2
*4 | 5204010333-3 | Complete Wheel Hub 2 || 47 |5432010156-8 | Hitch Pin 4
*5 1 5326010500-7 | Complete Subsoiler Shank With Clamp 5 || 48 | 5530011503-8 | Roller Support 2
*6 | 6020055920-0 | Hydraulic Cylinder "0.D" @1.5/8" X @3.1/2" X 282Mm(Course) X 580Mm(Closed) 1 || 49 |5432011073-7 | Pin 0f @1.1/4" X 210Mm 2
*7 16020055763-0 | Hydraulic Cylinder "0.D" @2" X @4" X 287Mm(Course) X 575Mm(Closed) 1 || 50 |5530011041-9 | Fixation Support Of Roll 2
*8 | 5502010138-4 | Complete Lateral Levelling Roller 2540mm (Grease) 1 || 51 |6020010420-2 | Pressure Washer 1" Media Industry 4
9 |5498010242-7 | Wheel 18" X 9" Mounted With Tire 10.5/80-18 (10 Ply) Super Flotation (I1) 2 || 52 |6020250348-1 | Helical Spring @31 X @50 X 290Mm 2
10 | 5484010055-6 | Regulator 3°point Complete 1 || 54 |5558010489-3 | Piston Lock Of 281Mm For Rod Of @2" 1
11 | 5404011144-4 | Complete Main Frame Scb-Cr 05/05 Skanks 1 || 55 |6020310462-9 | French Head Pin 39,8 X 80Mm 2
12 | 5348050015-2 | Complete Limiter Of @51 X 25Mm 2 || 56 | 6020350416-3 | Agriultural Wheel W9" X 18" 2
13 | 5348050012-8 | Complete Limiter Of @51 X 49,5Mm 2 || 57 |6020310396-7 | Tyre 10.5/80-18 (10 Linings) Super Flotation (I1) 2
14 | 5348050006-3 | Complete Limiter Of @42 X 25Mm 2 || 58 16020055650-2 | Inner Tube For Tyre 10.5/80-18(10 And 12 Ply) Super Flotation(I1) Valve Tr15 2
15 | 5348050009-8 | Complete Limiter Of @42 X 49,5Mm 2 || 59 | 5484010057-2 | Draw Bar Left Regulator 1
16 | 6020130108-7 | Grease Fitting 1/8" 9 || 60 | 5132010010-4 | Complete Ratchet Of Regulator Of 3° Point Hitch 1
17 | 6020390301-7 | Lock @5,75 X 50Mm 4 || 61 |5232010519-6 | Ratchet Shaft Of Regulator 3 Point 1
18 | 6020050116-3 | Cotterpin 1/4" X 2" 14 || 62 | 5484010056-4 | Draw Bar Regulator 1
19 | 6020015973-2 | Plate Clamp 2 || 63 |6020310473-4 | Heavy Elastic Pin @10 X 100Mm 1
20 | 6020390308-4 | Lock Nma - Type "R" 04,5 X 80mm 4 || 64 | 6020130108-7 | Grease Fitting 1/8" 2
21 |6020010723-6 ' Clamp (Ag3) 6 || 65 |5024010231-2 | Smooth Washer 39,5 X @66,5 X 3,00Mm(Galvanised) 1
22 1 6020390296-7 | Lock Nma - Type "R" 02,0 X 59mm(Bichromatized) 1 || 66 | 6020370264-0 | Complete Support Of Lifting (Hydraulic Field Jack) 1
23 | 6020310078-0 | Hexagonal Head Bolt 3/4" X 5" 16F Unf1A Gr5 Rp 4 || 67 | 5024010147-2 | Smooth Washer @33 X #81 X 12,50Mm 1
24 | 6020310421-1 | French Head Pin 39,8 X 61Mm 2 || 68 | 6020390317-3 | Lock @3/8" X 50Mm 1
25 1 6020010414-8 | Pressure Washer 3/4" Media Industry 28 || 69 | 5432010992-5 | Pin @1.1/4"X 250,5mm 1
26 | 6020310817-9 | Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 18,50Mm 28 || 70 | 5552010178-0 | Tube Of 326,8 X @32 X 600Mm 1
27 | 6020310056-9 | Hexagonal Head Bolt 3/4" X 3.1/2" 16F Unf1A Gr5 Rp 24 | 71 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 1
28 | 5024010061-1 | Smooth Washer @33,5 X @53,5 X 4,75Mm 6 || 72 | 5530060001-7 | Small Support Of Hoses 1
29 | 5530017617-7 | Wheel Support 4 || 73 |6020010406-7 | Pressure Washer 3/8" Media Industry 1
30 | 5044010111-6 | Fixation Base Of Support Of Roll 2 || 74 16020130100-1 | Grease Fitting 1/4" 1
31 | 6020050642-4 | Container For Instruction Manual 1 || 75 6020310054-2 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 1
32 | 6020310599-4 | French Head Pin @1”X 53mm 2 || 76 | 6020310840-3 | Self-Locking Nut With Nylon 3/8" 16F Unc Gr5 Ch.9/16" H.12,00mm 1
33 | 5024010232-0 | Smooth Washer #39,8 X 066,5 X 4,75Mm 3 || 77 | 5080012270-5 | Bushing #35,3 X 382,55 X 70,5mm 1
34 | 5372011643-6 | Hose @3/8"W/ 1TRF and 1TCG - 6000mm Male Quick Coupling 1 || 78 1 5080012268-3 | Bushing @35,3 X 082,55 X 41,5mm 1
35 16020310296-0 | Hexagonal Head Bolt 3/8" X 2" 16F Unc1A Gr5 Rp 3 || 79 | 5080012269-1 | Bushing @35,3 X 88,9 X 86,5mm 1
36 | 6020010402-4 | Pressure Washer 1/4" Media Industry 2 || 80 | 5080012271-3 | Bushing #35,3 X #88,9 X 41,5mm 1
37 | 5024010039-5 | Smooth Washer 326,2 X @44 X 4,75mm 6 || 81 |6020230473-0 | Chain Sling Gr8 @10mm 1
38 | 5372011641-0 | Hose @3/8”W/2TCG - 4500mm 1 || 82 |6020395085-6 | Lock NMA -Type "R" - 35,00 x 102mm 1
39 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 4 || 8351920100647 | Twisted Polish Chain @5,5mm 235mm Complete 1
40 | 5558010490-7 | Piston Lock Of 28Tmm For Rod Of 341,27mm 1 Optional

41 | 5040120971-6 | Bar 0f 2.1/2" X 5/8" X 140mm 2 || *84|5084010353-3 | Alongated Hitch Drawbar 1
42 1 5372011642-8 | Hose @3/8”W/ 1TRF and 1TCG - 5500mm Male Quick Coupling 1 || *85]5484010050-5 | Alongated Hitch Drawbar Regulator 1

2

SCB04322A “




Parts Catalog >> BALDAN

+ SCB-CR 7 Shanks

*|tems 1 and 83 - See page 8
*|tem 2 - See page 9
*[tem 4 - See page 11
*Item 5 - See page 12
*|tems 6 and 7 - See page 13
* [tem 8 - See page 14
* [tem 84 - See page 10

SCB04322A n



>> BALDAN

Parts Catalog

« Table SCB-CR 7 Shanks

£ L =/ E . =
k] Code Product description =|| Code Product description =
*1 1 5084010354-1 | Hitch Drawbar 1 || 44 5040120971-6 | Bar 0f2.1/2" X 5/8" X 140Mm 4
*215124010304-8 | Coulter Disc 26" Without Distributor 7 || 45 |6020010420-2 | Pressure Washer 1" Media Industry 8
*3 15232012300-3 | Wheel Shaft 1 || 46 |6020311103-0 | Hexagonal Head Bolt 3/4" X 5" 10F Unc1A Gr5 Rp 8
*4 15204010333-3 | Complete Wheel Hub 1 || 47 | 5498010242-7 | Wheel 18" X 9" Mounted With Tire 10.5/80-18 (10 Ply) Super Flotation (I1) 2
*5 15326010500-7 | Complete Subsoiler Shank With Clamp 7 || 48 |5530017617-7 | Wheel Support 4
*6 | 6020055920-0 | Hydraulic Cylinder "0.D" @1.5/8" X #3.1/2" X 282Mm(Course) X 580Mm (Closed) 1 || 49 | 6020310599-4 | French Head Pin @1”X 53mm 4
*7 160200557630 | Hydraulic Cylinder "0.D" @2" X @4" X 287Mm(Course) X 575Mm(Closed) 1 || 50 |6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 8
*8 15502010123-6 | Levelling Roller 1600mm (Grease) 2 || 51/6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 8
9 |6020250726-6 | High Pressure Hydraulic Hose 3/8" X 5400Mm With 2Tcg (Sae T00R2 At - PT.4800Psi) 1 || 52 |5530011041-9 | Fixation Support Of Roll 4
10 |5372011086-1 | Hose 3/8" X 6400Mm W/ 1Tcg And 1Trf 1 || 53 [5530011503-8 | Roller Support 4
11 | 6020010723-6 | Clamp (Ag3) 8 || 54 | 5404011143-6 | Complete Main Frame 1
12 | 6020050642-4 | Container For Instruction Manual 1 || 55 | 5484010055-6 | Regulator 3°point Complete 1
13 160201301087 | Grease Fitting 1/8" 8 || 56 | 5484010056-4 | Draw Bar Regulator 1
14 | 6020310080-1 | French Head Bolt 1/4" X 1" 20F Unc1A Gr2 Rt 2 || 57 | 5484010057-2 | Draw Bar Left Regulator 1
15 | 6020390296-7 | Lock Nma - Type "R" 2,0 X 59Mm (Bichromatized) 1 || 58 |5132010010-4 | Complete Ratchet Of Regulator Of 3° Point Hitch 1
16 |6020390308-4 | Lock Nma - Type "R" @4,5 X 80Mm 4 || 59 |5232010519-6 | Ratchet Shaft Of Regulator 3 Point 1
17 | 5348050012-8 | Complete Limiter Of 351 X 49,5Mm 2 || 60 | 60203104734 | Heavy Elastic Pin @10 X 100Mm 1
18 |6020010414-8 | Pressure Washer 3/4" Media Industry 32 || 6160201301087 | Grease Fitting 1/8" 2
19 |6020310817-9 | Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 18,50Mm 24 || 62 | 6020055650-2 | Inner Tube For Tyre 10.5/80-18(10 And 12 Ply) Super Flotation(I1) Valve Tr15 2
20 | 6020310056-9 | Hexagonal Head Bolt 3/4" X 3.1/2" 16F Unf1A Gr5 Rp 24 || 63 | 6020310396-7 | Tyre 10.5/80-18 (10 Linings) Super Flotation (I1) 2
21 1 6020310296-0 | Hexagonal Head Bolt 3/8" X 2" 16F Unc1A Gr5 Rp 4 || 64 | 6020350416-3 | Agriultural Wheel W9" X 18" 2
22 |5432010156-8 | Hitch Pin 3 || 65 | 6020010406-7 | Pressure Washer 3/8" Media Industry 1
23 | 5024010075-1 | Smooth Washer 10,3 X @25 X 2,00Mm 4 || 66 | 5552010178-0| Tube Of #26,8 X @32 X 600Mm 1
24 1 6020050116-3 | Cotterpin 1/4" X 2" 20 || 67 | 5432010992-5 | Pin @1.1/4"X 250,5mm 1
25 | 5024010061-1 | Smooth Washer @33,5 X 53,5 X 4,75Mm 6 || 68 | 5024010147-2 | Smooth Washer @33 X 381 X 12,50Mm 1
26 | 5024010232-0 | Smooth Washer #39,8 X #66,5 X 4,75Mm 3 || 69 |6020390317-3 | Lock @3/8" X 50Mm 1
27 | 5348050006-3 | Complete Limiter Of @42 X 25Mm 2 || 70 | 6020310760-1 | Hexagonal Nut5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 1
28 | 5558010490-7 | Piston Lock Of 281Mm For Rod Of @41,27Mm 1 || 71 | 5530060001-7 | Small Support Of Hoses 1
29 | 5372011085-3 | Hose 3/8" X 6000Mm W/ 1Tcg And 1Trf 1 || 72| 5024010231-2 | Smooth Washer #39,5 X #66,5 X 3,00Mm(Galvanised) 1
30 | 5348050015-2 | Complete Limiter Of @51 X 25Mm 2 || 73] 6020370264-0 | Complete Support Of Lifting (Hydraulic Field Jack) 1
31 | 5558010489-3 | Piston Lock Of 281Mm For Rod Of 32" 1 || 74 16020130100-1 | Grease Fitting 1/4" 1
32 1 6020310839-0 | Self-Locking Nut With Nylon 1/4" 20F Unc Gr5 Ch.7/16" H.8,00Mm 2 || 75| 6020310840-3 | Self-Locking Nut With Nylon 3/8" 16F Unc Gr5 Ch.9/16" H.12,00mm 1
33 | 6020010402-4 | Pressure Washer 1/4" Media Industry 2 || 76 | 6020310054-2 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 1
34 16020390301-7 | Lock @5,75 X 50Mm 1 || 77 1 6020395085-6 | Lock NMA - Type "R" - @5,00 x 102mm 1
35| 5432011073-7 | Pin Of @1.1/4" X 210Mm 2 || 78 | 5192010064-7 | Twisted Polish Chain @5,5mm 235mm Complete 1
36 | 6020250348-1 | Helical Spring @31 X @50 X 290Mm 4 || 79 | 6020230473-0/| Chain Sling Gr8 @10mm 1
37 | 5348050009-8 | Complete Limiter Of @42 X 49,5Mm 2 || 80 | 5080012271-3 | Bushing @35,3 X #88,9 X 41,5mm 1
38 | 6020310596-0 | French Head Pin 31" X 90mm 8 || 81(5080012269-1/ Bushing 35,3 X 88,9 X 86,5mm 1
39 | 6020310591-9 | Round Head Pin 30,53 X 98Mm 2 || 82 /5080012268-3 | Bushing #35,3 X @82,55 X 41,5mm 1
40 | 6020310421-1 | French Head Pin 09,8 X 61Mm 2 Optional

41| 60203104629 | French Head Pin 39,8 X 80Mm 2 || 83 |5084010353-3 | Alongated Hitch Drawbar 1
42 | 5024010039-5 | Smooth Washer #26,2 X @44 X 4,75Mm 12 || 84 | 5484010050-5 | Alongated Hitch Drawbar Regulator 1
43 |1 5044010111-6 | Fixation Base Of Support Of Roll 4

SCB04322A




Parts Catalog >> BALDAN

« Complete Hitch Drawbar

Item
All

Code Product description

5084010356-8 | Hitch Drawbar

5080010489-8 | Bushing Of Subsoiler Drawbar
5024010384-0 | Smooth Washer @53 X @#4" X 12,50Mm
5024010383-1 | Smooth Washer #64,5 X 04" X 12,50Mm
6020050120-1 | Cotterpin 1/4" X 3"

6020050122-8 | Cotterpin 3/8" X 2.1/2"

5024010217-7 | Smooth Washer @39 X @68 X 12,00Mm
5432010815-5 | Square Head Pin @37,5 X 190mm With Lock
5456010077-1 | Shackle Hitch Nut

5252010113-6 | External Hitch Of Shackle
5332010130-8 | Complete Hitch Shackle

O 00 N O L1 B W N =

—_
o

UG U (U G Y

—
=

Item
Al

Code Product description

5084010355-0 | Hitch Drawbar

5024010383-1 | Smooth Washer #64,5 X #4" X 12,50Mm
5456010077-1 | Shackle Hitch Nut

5332010130-8 | Complete Hitch Shackle

5252010113-6 | External Hitch Of Shackle
5432010815-5 | Square Head Pin #37,5 X 190mm With Lock
5024010384-0 | Smooth Washer @53 X @4" X 12,50Mm
5024010217-7 | Smooth Washer @39 X @68 X 12,00Mm
6020050122-8 | Cotterpin 3/8" X 2.1/2"

6020050120-1 | Cotterpin 1/4" X 3"

5080010489-8 | Bushing Of Subsoiler Drawbar

O 00 N O L1 B W N =

—
o

N G Y

—_
=

SCB04322A n



>> BALDAN Parts Catalog

« Cutting Disc Row

Item

Code Product description

All
With Clamp
Without Clamp

*
—_

5204010298-1 | Complete Coulter Disc Hub
5232010645-1 | Shaft Of Coulter Disc
5530011009-5 | Support Of Cart

5530011050-8 | Fixation Support Of Coulter Disc
5530011051-6 | Cutting Disc Support
5558050004-7 | Lock Of Nut Of Shaft
5566010106-2 | Rod Spring

6010600536-5 | Spring Bushing

6010601685-5 | Clamp 2
10 {6020010410-5 | Pressure Washer 1/2" Media Industry

6020010414-8 | Pressure Washer 3/4" Media Industry

12 16020130100-1 | Grease Fitting 1/4"

13 | 6020250480-1 | Helical Spring @43 X @67 X 320Mm

14 16020310025-9 | Hexagonal Head Bolt 3/4" X 7" 16F Unf1A Gr5 Rp

15 | 6020310947-7 | Allen Bolt C/CM14 x 2 x 80mm (1.12.9 RP

16 | 6020010123-8 | Pressure Washer M14 Media

17 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm

18 {6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm
19 | 6020310786-5 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 15,00Mm 2
19 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 2
20 [6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm

211 6020310817-9 | Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 18,50Mm
22 |6020311045-9 | Hexagonal Head Bolt 1/2" X 1" 12F W Gr5 Rt

231 6020311063-7 | Hexagonal Head Bolt 1/2" X 5" 12F W Gr5 Rp

24 | 6020311117-0 | Hexagonal Head Bolt 3/4" X 8" 10F Unc1A Gr5 Rp

25 | 5024010386-6 | Smooth Washer @51 X @98 X 4,75Mm

26 | 5080010491-0 | Fixation Bushing Of Shaft

27 |5080010492-8 | Support Internal Bushing

28 |5080010493-6 | Internal Bushing Of Spring Rod

29 | 6020310455-6 | Hexagonal Nut M14 X 2,00 Ma (I8 Ch.22Mm H.11,00Mm

O 00 N O U1 AW N
—_ e N = e e

_
—_

N = = —a A a2 W o W

_ ek m m NN =, NN

*Item 1- See page 10

SCB04322A n



Parts Catalog >> BALDAN

« Hub of Cutting Disc Row

Item
All

Code Product description

2869437342-0 | Coulter Plain Disc Blade 26 X 6,00 Hc Rd 105,5Mm + 6H Rd 916 D=170Mm Doble Bevel
5284010027-8 | Flange Of Coulter Disc

5080010298-4 | Small Bushing Of Coulter Disc

6020311058-0 | Hexagonal Head Bolt 1/2" X 2.3/4" 12F W Gr5 Rp
6020010410-5 | Pressure Washer 1/2" Media Industry

6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm
5204010224-8 | Coulter Disc Hub

5204010222-1 | Coulter Disc Hub

6020350264-0 | Retainer #45,00 X 062,00 X 10,00Mm

5538010192-0 | Hub Cover

6020350115-6 | Sphere Rigid Bearing 6307

6020310099-2 | Allen Bolt C/C 1/4" X 1/2" 20F Unc1A C112.9 Rt (Phosphated)
5538010191-1 | Small Cover Of Cover

5232010321-5 | Hub Shaft

6020130108-7 | Grease Fitting 1/8"

O 0 N O BB W N =

gy
A W N = o

., m m AN BN = OO N,

—_
wv

Item
Al

Code Product description

5484010052-1 | Left Regulator

5484010051-3 | Right Regulator

5232010643-5 | Complete Shaft for 3rd Hitch Point Regulator
6020130108-7 | Grease Fitting 1/8"

5232010644-3 | Regulating Shaft

5132010010-4 | Complete Ratchet Of Regulator Of 3° Point Hitch
6020310473-4 | Heavy Elastic Pin @10 X 100Mm

N o LB W N =
- a AN = a .

SCB04322A n



>> BALDAN

» Wheel Shaft

SCB04322A

Parts Catalog

Item

Code

Product description

All

O N OB W N =

_a o
w N = O

6020310998-1
6020310816-0
6020310814-4
5558210007-0
5024010417-0
6020350201-2
6020350007-9
5232010769-5
5204010133-0
5096010009-0
5080010587-8
5080010144-9
6020130108-7

Hexagonal Head Bolt 9/16" X 2" 18F Unf1A Gr5 Rp

Double Conic Hexagonal Nut Of Wheel 9/16" 18F Unf Gr5 Ch.7/8" Height 19,00Mm
Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.20,00Mm
Lock "L" Of Shaft

Back Washer Of Shaft

Retainer 340,00 X 362,00 X 12,00Mm

Bearing 6206(Skf-Nsk-Timken)

Wheel Hub Shaft

Wheel Hub

Hub Cap

Shaft Bushing

Back Bushing

Grease Fitting 1/8"

_ N = N = m AN = NN oY oY




Parts Catalog >> BALDAN

» Complete Subsoiler Shank

All

Code Product description

6020310179-4 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rt
6020010412-1 | Pressure Washer 5/8" Media Industry

6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm
5080012089-3 | Bronze Bushing Of 325,4 X @35 X 50Mm

6020311233-8 | Allen Bolt S/C1/4" X 3/8" 20F Unc1A C112.9 Rt (Phosphated)
5024010093-0 | Smooth Washer 33,5 X @52,5 X 3,00mm
5024010557-5 | Special Washer of Shank

6010601684-7 | Fixation Clamp Of Shank

6020310556-0 | Hexagonal Head Bolt 1" X 7.1/2" 12F Unf1A Gr5 Rp

10 | 6020070420-2 | Pressure Washer 1" Media Industry

11 | 6020310782-2 | Hexagonal Nut 1" 12F Unf Gr5 Ch.1.1/2" Height 22,50mm
12 | 6020310237-5 | Screw Type A3 1/2" X 3" 12F Gr2 Rp

13 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm
14 | 6020010410-5 | Pressure Washer 1/2" Media Industry

15 | 5432090298-6 | Flat Pin @1.1/4" X 164mm

16 | 5432090309-5 | Flat Pin @1.1/4" X 200mm

17 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm
18 | 5326010499-0 | Large Subsoiler Shank

19 | 5530018979-1 | Disarm Support Of Spring

20 | 6020250393-7 | Shank Spring #57,8 X #108,6 X 340mm Wire=@25,4mm
21 | 5248010015-8 | Back Spring With Guide 70mm

22 | 5432010063-4 | Flat Pin @1.3/4" X 230mm

23 | 5432010926-7 | Pin@1" X 100mm

24 | 6020050106-6 | Cotterpin 3/16" X 1.1/2"

25 | 6020130108-7 | Grease Fitting 1/8"

26 | 6020130100-1 | Grease Fitting 1/4"

27 | 5558010029-4 | Complete Lock Of Pin

28 | 5054010003-6 | Sweep Of Subsoiler Shank (76 X 11mm)

28 | 6010601422-4 | Sweep Of Subsoiler Shank

29 | 6020310252-9 | Screw Type A3 1/2" X 2.1/4" 12F Gr2 Rp

30 | 5530010542-3 | Exhaust Support

31 | 5530011045-1 | Fixation Support Of Shank

32 | 5566010369-3 | Rod Of Complete

33 | 6020050116-3 | Cotterpin 1/4" X 2"

wvVoo N wN = |tem

O\ e N e e e e e e N = S WWIN DR OUTAN—=PDRON = = .

Optional

28

SCB04322A n



>> BALDAN Parts Catalog

« Hydraulic Cylinder c 2l
y 2 Code Product description =2 kK
? 1 |5144010241-0 | Kit Jacked ©88,9 (3.1/2") x 455mm 1
1 16020058060-8 | Jacket @#101,6(4") X @115 X 467Mm 1
2 |5326011760-9 | Piston Rod @41,27 (1.5/8") x 497,5mm Completa 1
2 160201500624 | Piston Rod @50,80(2") X 440,6Mm 1
3 |5152010010-9 | Piston Coupling @41,68 X 388,70 X 66MM 1
3 16020058063-2 | Piston Coupling 1
4 15236010003-0 | Plung 026,72 x #88,30 x 55mm 1
4 1 6020090668-6 | Plung R1.1/4" UnfX @101 X 54Mm 1
5 |5456050001-0 | Piston Nut 1
5 16020312111-6 | Cylinder Nut @#4.1/2" 12F (Pistao) 1
6 | 5024010323-8 | Smooth Washer @27 X #44,5 X 4,75Mm 1
7 | 6020310804-7 | Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.28,50Mm 1
7 16020310795-4 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" H.33,00Mm 1
8 | 6020390042-5 | Plastic Cover Bt-21 2
9 16020190067-3 | Repair Kit For Hydraulic Cylinders "D.A" 1.5/8" X 3.1/2" 1
For spare parts order, please check in the cylin- 9 | 60201900711/ Repair Kit For Hydraulic Cylinders "D.A" 2" X 4" 1

der jacket (1), the following: - Baldan part number
with 11 numbers, the manufacturer code, name
and manufacturer date.

SCB04322A n



Parts Catalog >> BALDAN

« Complete Levelling Roller HE
c _|&| &
K Code Product description =885
B S| S
[--BN--]
8 — 3| A
7 - 1 |5502010077-9 | Levelling Roller 2500mm (Movere 108 Discs) 1
1 |5502010098-1 | Levelling Roller 1600Mm 1
4~ *2 15368010424-3 | Complete Right/Left Oil Bearing 245Mm Without Protection For Shaft @1.1/2" 2
*2 15368010426-0 | Complete Right/Left GreaseBearing 245Mm Without Protection For Shaft #1.1/2" 2
3 | 5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00Mm With Hole R.3/8" 2
4 15024010298-3 | Smooth Washer @17 X @44 X 4,75Mm 4
5 16020311075-0 | Hexagonal Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp 4
6 |6020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 2
7 |6020010412-1 | Pressure Washer 5/8" Media Industry 4
8 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 4
9 |5530018049-8 | Central Roller Support 1
9 |5530017310-0 | Roller Support 1600mm 1
*|tem 2 10 | 6020010453-9 | Smooth Washer M33 (34,00 X #60,00 X 5,00mm (Din 125A) 2
0il Bearing - See page 14
Grease Bearing - See page 15
« Oil Bearing
E Code Product description =
1 |5368010077-9 | Spare Front/Rear Oil Bearing (Without Protection 1
2 1 6020190104-1 | Gascket @90 X @134 X 1/64" 3
3 |5538010031-1 | Bearing Cover 1
4 16020010406-7 | Pressure Washer 3/8" Media Industry 4
5 16020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 4
6 |5081010007-6 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) 2
7 16020010472-5 | Washer 1199(Joinseal)-1002(Arca) 2
8 16020350291-8 | Retainer 49,00 X 076,00 X 17,50Mm 2
9 | 6020350054-0 | Bearing 30210 2
10 |5232030102-5 | Bearing Shaft 1

SCB04322A n



>> BALDAN Parts Catalog

« Grease Bearing

Item
Al

Code Product description

5368010079-5 | Spare Front/Rear Grease Bearing (Without Protection
6020350236-5 | Retainer 349,00 X 876,10 X 17,50Mm

6020350054-0 | Bearing 30210

5232030102-5 | Bearing Shaft

6020190104-1 | Gascket @90 X @134 X 1/64"

5538010031-1 | Bearing Cover

6020010406-7 | Pressure Washer 3/8" Media Industry

6020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt
6020130108-7 | Grease Fitting 1/8"

O oo NV B W N =
N A B D W =N N =

SCB04322A n



Parts Catalog >> BALDAN

o Stickers

Code Product description

Item

All
SCB-CR 05 Shanks
SCB-CR 07 Shanks

1 |6020070503-6 | Sticker Scb-Cr (1000 X 100Mm) 2
2 16020070501-0 | Sticker Scb-Cr (70X370Mm) 1
3 16020070502-8 | Sticker Baldan Sugar Cane Line (370 X 70Mm) 1
4 15206010008-0 | Sticker Baldan Medium (70 X 395Mm) 112

SCBcR > >> BALDAN

Item 1

SCBcr > > BALDAN

Items 3 and 4

Item 2

SCB04322A n






>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br



	Stickers
	Grease Bearing
	Oil Bearing
	Complete Levelling Roller
	Hydraulic Cylinder
	Complete Subsoiler Shank
	Wheel Shaft
	Regulator of Alongated Hitch Drawbar
	Hub of Cutting Disc Row
	Cutting Disc Row
	Complete Alongated Hitch Drawbar (Opcional)
	Complete Hitch Drawbar
	Table SCB-CR 7 Shanks
	SCB-CR 7 Shanks
	Table SCB-CR 5 Shanks
	SCB-CR 5 Shanks

